
JUMPING BROOK PLANT 
TUBE SETTLERS 
DRIVE DOWN TURBIDITY
PAGE 38

tpomag.com
MAY 2017

the New
Matt Walsh
Production Supervisor
Neptune Township, N.J.The Old and

 

IN MY WORDS: 
Directions in water research
PAGE 42

HOW WE DO IT: 
Converting to 

hypochlorite disinfection 
PAGE 20 

TECH TALK: 
Applying vibration analysis

PAGE 30 

ANNUAL
COMPANY
DIRECTORY

PAGE 50 



FREE INFO – SEE ADVERTISER INDEX



All wastewater treatment plants are not alike. That’s why plant designers prefer our Raptor® line of  
screening products, the innovative all-in-one units that screen, wash, convey and dewater screenings efficiently, 
capturing more fine solids and long fibers than other available screens. Raptor® products are adaptable to a 
[...]
The team at the Jumping Brook treatment plant includes Colin Toon, operator maintenance mechanic; Matt Walsh, 
production supervisor; Ilaben Patel, specialist water quality/environmental compliance; and Judy Habrack, supervisor 
water quality/environmental compliance.



tpomag.com    May 2017   39

HIGH-QUALITY DRINKING WATER IS SO TAKEN FOR 
granted now that it’s hard to imagine the lack of good water affecting a Rev-
olutionary War battle.

Sixteen miles northwest of Neptune Township in central New Jersey lies 
the 1,800-acre Monmouth Battlefield State Park. On June 28, 1778, Gen. 
George Washington and the Continental Army ambushed the British there 
and fought them to a standstill.

That may not sound like much to brag about, but it was a turning point 
in the American Revolution and water played a role. The highly disciplined 
British army had beaten the Continental Army almost every time. But over 

the winter of 1777-’78 at Valley Forge near Philadelphia, Washington’s army 
had drilled and practiced to become a formidable force.

The 11,000-man British army had abandoned Philadelphia, marching 
northeast across New Jersey to catch transport ships to take them to safety 
in New York. Washington and his newly trained force harassed the redcoats, 
burned bridges, and filled wells and creeks with the bodies of horses and sol-
diers to make the water unusable. The intense summer heat and lack of good 
water caused men to drop on both sides, but the American Army stiffened 
and showed the British they could fight.

Now, residents of Monmouth and Ocean counties have plenty of good 

THE JUMPING BROOK WATER TREATMENT PLANT USED TUBE SETTLERS TO DRIVE DOWN 
TURBIDITY AND EARN A 15-YEAR DIRECTORS AWARD FROM THE PARTNERSHIP FOR SAFE WATER

STORY: Steve Frank
PHOTOGRAPHY: James Robinson

water: PLANT
top performer

The Old and
 

the New

A pipe gallery in the Jumping 
Brook Water Treatment Plant.

water, thanks to the 30 mgd coming from the Jumping Brook Water Treat-
ment Plant in Neptune Township and its sister facility, the 36 mgd Swim-
ming River Water Treatment Plant in Colts Neck. These plants are part of 
the American Water family of facilities in New Jersey, the largest state in 
American Water’s regulated operations.

In 2016, the Jumping Brook plant, owned by New Jersey American Water, 
received a 15-year Directors Award from the Partnership for Safe Water.

 
SEASONAL DEMAND

Matt Walsh is production supervisor at Jumping Brook, and Patricia 
Ramsden is manager of what is known as the Coastal North system, which 
includes the Jumping Brook and Swimming River plants. Walsh comes from a 
water operations background. He has 25 years in the water 
business, and is going on 15 years with American Water.

“Between Jumping Brook and Swimming River, we 
service 366,000 customers,” Walsh says. The influx of 
summer tourists visiting the Jersey shore has a dramatic 
effect on demand.

The Jumping Brook plant takes its name from the 
nearby stream running on the property that was used as 
a raw water supply in the past. The original plant, which 
dates back to 1901, belonged to Monmouth Consolidated 
Water. “It was on the same property we now occupy, but in a different loca-
tion,” Walsh says. “Jumping Brook runs out back. The original plant took 
water from that stream.”

 
STABLE SOURCE

That stream can’t provide nearly enough water now, so the facility buys 
source water from the New Jersey Water Supply Authority. That water is 
stored in Glendola Reservoir about a mile and a half from the plant.

“Glendola Reservoir is basically a big tank in the ground. It’s pumped 
storage,” says Walsh. “It’s in Wall Township and feeds the plant via gravity. 
We have a limnologist who comes in 
and does all the analytics on the res-
ervoir. He monitors everything from 
bacteria to biological growth. He 
provides information and recom-
mendations for things we can do to 
maintain source quality. 

“We have air blowers in the res-
ervoir. At certain times of the year 
we’ll turn them on and off to help 
control algae formation and keep the 
water moving. It’s a great advantage. 
The limnologist is very familiar with 
our reservoirs. He tells us when we 
have odor-forming bacteria. By 
observing temperature and weather, 
he’ll tell us when he thinks that’s 
going to subside.”

If the taste and odor become a 
problem, powdered activated carbon 
can be fed into the raw water main. 
“Just recently we installed source 
water monitoring,” Walsh says.

With source water quality under 
increasing challenges, American 
Water has installed monitoring capa-
bility at all its facilities. The turbidity 
of raw water coming from the reser-
voir ranges from 2 to 5 NTU. The water 
supply authority fills the reservoir 
on the side opposite of where Jump-
ing Brook takes its raw water feed.

UPGRADING TECHNOLOGY
“The Jumping Brook plant is unique,” says Walsh. “We have what we 

call the old plant and the new plant. The old plant has two Aldrich purifica-
tion units that date from the 1960s and can treat about 5 mgd each. In the 
1980s, a growing population pushed the plant to expand, and the plant added 
four solids-contact clarifiers from Infilco Degremont (SUEZ) that can pro-
duce 5 mgd each, bringing total capacity to 30 mgd.

“It’s tricky when you’re an operator here,” says Walsh. “You have two dif-
ferent animals to contend with. Both process trains feed into the same clear-
well, but they’re separate processes.”

The Aldrich units are referred to as all-in-one units. They take water into 
a center ring and mix it with chlorine gas as an oxidizer.

‘‘We have a limnologist who comes in and does all the  

analytics on the reservoir. He monitors everything from 

bacteria to biological growth. He provides information and  

recommendations for things we can do to maintain source quality.”
MATT WALSH

Jumping Brook Water Treatment Plant,  
Neptune Township, New Jersey
BUILT: | 1901, expanded 1960s and 1980s
SERVICE AREA: | Monmouth and Ocean counties
CUSTOMERS: | 366,000 (Jumping Brook and Swimming River)
SOURCE WATER: | Glendola Reservoir
TREATMENT PROCESS: | Aldrich purification units, solids-contact clarifiers
GPS COORDINATES: | Latitude: 40°12’16.32”N; longitude: 74° 3’55.57”W

The team at the Jumping Brook treatment plant includes Colin Toon, operator maintenance mechanic; Matt Walsh, 
production supervisor; Ilaben Patel, specialist water quality/environmental compliance; and Judy Habrack, supervisor 
water quality/environmental compliance.



40     TREATMENT PLANT OPERATOR

be fulfilled every three years. Operators can get some TCHs in-house, but 
must also go elsewhere for other training.

Because they handle chlorine, the facility is under New Jersey Toxic 
Catastrophe Prevention Act regulations, which require specialized training 
for all staff members. Because the facility is not owned by a municipality, it 
also falls under OSHA rules, and that drives mandatory training. For exam-
ple, employees must take a 40-hour Hazardous Waste Operations and Emer-
gency Response training course when they start the job and an eight-hour 
refresher every year.

 
STAYING SAFE

Walsh notes that American Water is an extremely safety-conscious com-
pany. “I do weekly tailgate talks on safety, and we have a near-miss reports 
hotline that anybody can call. In addition, everyone has the ability to stop 
work for safety. If employees see something, they can say something. They 
know that I care about each and every one of them 
as persons. They know I want them to go home safe 
at night.

“It’s funny,” Walsh adds. “When you wear an 
American Water shirt and you’re out and about in 
the public, you find that people have questions for 

you. Sometimes they think the water falls out of the sky and it miraculously 
falls into their faucet. But when you sit down with them and you’re enthusi-
astic, like the majority of our employees are, you can have a conversation 
with people. And by the end of the conversation, they’re saying, ‘Wow, I didn’t 
know that went on.’”   

READY FOR THE WORST
After Hurricane Sandy hit the eastern 

U.S., Matt Walsh learned a lesson about the 
need for water treatment plant reliability.

The storm hit in late October 2012. “Our 
whole beach area, which is a barrier island, 
was devastated,” recalls Walsh, production 
supervisor at the Jumping Brook Water 
Treatment Plant. “There were houses in the 
street. There were services and no houses. It 
was a big to-do — years of construction. Our 
water towers survived, but there were no 
services available. The town was wiped out.”

The Jumping Brook and Swimming River 
water plants were far enough inland to be 
spared the worst impacts. “We experienced 
high winds,” says Walsh. “We had two small 
generators and some emergency power, but 
what we could do with them was limited. We 
have a natural gas pump and a diesel pump 
that could supply about 8 million gallons 
during a power outage. When the power is 
out for an extended time, we can bring in 30 
mgd, but we can only put out 8 mgd.”

Recently the plant completed final testing 
of a 1.75 MW diesel generator (Mitsubishi 
engine, KOHLER generator). “So now, we can 
power every one of our pumps in the event of 
a power outage and put 30 mgd out the 
door,” says Walsh.

Hurricane Irene also affected all of New 
Jersey and flooded the area of the Swimming 
River Reservoir. The high water also affected 
source water quality. But many of American 
Water’s plants are interconnected, and they 
can cross-support each other.

Evoqua Water Technologies LLC
www.evoqua.com

KOHLER Power Systems
800/544-2444
www.kohlerpower.com

 featured   products from:
SUEZ
800/446-1150
www.degremont-technologies.com

“We have evaporators,” says 
Walsh. “We take liquid chlorine and 
turn it into gaseous chlorine. We 
feed so much chlorine that, if we 
were to feed the gas directly off the 
cylinder, we would freeze the line. 
We added tube settlers to the puri-
fication units. Settled water turbid-
ity was around 1 NTU. With the 
introduction of the tube settlers, we 
now have 0.1 NTU.

“This greatly enhances our filter 
runtimes and our filter lives. We’re 
putting a lot less turbid water on top 
of the filters with the introduction 
of the tube settlers, so we don’t have 
to wash the filters as often.”

The four solids-contact filters 
are in a separate building from the 
Aldrich units. Walsh describes them 
as temperamental: “If you quickly 
increase the flow through them, the 
solids could spill over onto the top 
of the filters. You have to be gentle 
with them.”

Both plants pretreat with chlo-
rine and use polyaluminum chloride 
as a coagulant. Then they settle sol-
ids, adding polymer to speed set-
tling. Going into the clearwell, the 
water is dosed with chlorine fluoride 
and a corrosion inhibitor. “We went 
to chloramines three years ago because 
of the trihalomethanes,” Walsh says.

 
ALWAYS LEARNING

The Jumping Brook and Swim-
ming River plants each have four 
operators who work rotating shifts 
to staff their plants 24 hours a day. 
The two plants are in the same Amer-
ican Water operating unit and work 
closely together. Six maintenance 

mechanics are available to the two plants from 7:30 a.m. to 4 p.m. Monday 
through Friday.

The plants also share seven operator/maintenance/mechanics who float 
between them, working rotating 24-hour shifts. They fill in for operators in 
addition to performing minor maintenance.

Six of the plant operators hold New Jersey T1 (entry-level) water plant 
operator licenses. Ten hold T2 licenses, three hold T3 licenses, and two hold 
T4 licenses, the state’s highest level of certification.

The higher certification operators hold, the more training contact hours 
(TCHs) they must get to maintain their licenses. TCH requirements must 

The turbidity of raw water coming from the Glendola Reservoir ranges from  
2 to 5 NTU. The water leaves the plant at 0.1 NTU.

‘‘Sometimes (people) think the water falls out 
of the sky and it miraculously falls into their 

faucet. But when you sit down with them and you’re 
enthusiastic, like the majority of our employees 
are, you can have a conversation with people.”
MATT WALSH

Chlorine levels are checked 
regularly at the facility (titrator  
by Evoqua Water Technologies).



tpomag.com    May 2017   41

be fulfilled every three years. Operators can get some TCHs in-house, but 
must also go elsewhere for other training.

Because they handle chlorine, the facility is under New Jersey Toxic 
Catastrophe Prevention Act regulations, which require specialized training 
for all staff members. Because the facility is not owned by a municipality, it 
also falls under OSHA rules, and that drives mandatory training. For exam-
ple, employees must take a 40-hour Hazardous Waste Operations and Emer-
gency Response training course when they start the job and an eight-hour 
refresher every year.

 
STAYING SAFE

Walsh notes that American Water is an extremely safety-conscious com-
pany. “I do weekly tailgate talks on safety, and we have a near-miss reports 
hotline that anybody can call. In addition, everyone has the ability to stop 
work for safety. If employees see something, they can say something. They 
know that I care about each and every one of them 
as persons. They know I want them to go home safe 
at night.

“It’s funny,” Walsh adds. “When you wear an 
American Water shirt and you’re out and about in 
the public, you find that people have questions for 

you. Sometimes they think the water falls out of the sky and it miraculously 
falls into their faucet. But when you sit down with them and you’re enthusi-
astic, like the majority of our employees are, you can have a conversation 
with people. And by the end of the conversation, they’re saying, ‘Wow, I didn’t 
know that went on.’”   

READY FOR THE WORST
After Hurricane Sandy hit the eastern 

U.S., Matt Walsh learned a lesson about the 
need for water treatment plant reliability.

The storm hit in late October 2012. “Our 
whole beach area, which is a barrier island, 
was devastated,” recalls Walsh, production 
supervisor at the Jumping Brook Water 
Treatment Plant. “There were houses in the 
street. There were services and no houses. It 
was a big to-do — years of construction. Our 
water towers survived, but there were no 
services available. The town was wiped out.”

The Jumping Brook and Swimming River 
water plants were far enough inland to be 
spared the worst impacts. “We experienced 
high winds,” says Walsh. “We had two small 
generators and some emergency power, but 
what we could do with them was limited. We 
have a natural gas pump and a diesel pump 
that could supply about 8 million gallons 
during a power outage. When the power is 
out for an extended time, we can bring in 30 
mgd, but we can only put out 8 mgd.”

Recently the plant completed final testing 
of a 1.75 MW diesel generator (Mitsubishi 
engine, KOHLER generator). “So now, we can 
power every one of our pumps in the event of 
a power outage and put 30 mgd out the 
door,” says Walsh.

Hurricane Irene also affected all of New 
Jersey and flooded the area of the Swimming 
River Reservoir. The high water also affected 
source water quality. But many of American 
Water’s plants are interconnected, and they 
can cross-support each other.

Evoqua Water Technologies LLC
www.evoqua.com

KOHLER Power Systems
800/544-2444
www.kohlerpower.com

 featured   products from:
SUEZ
800/446-1150
www.degremont-technologies.com

Are you forced to do more with less?
So, when do you find time for pump servicing?

PVP Pumps save Time
and Money. Here’s how.

TM

PVP Double Disc Pumps™ operate up to 10 times
longer and cost up to 70% less to maintain. When
you factor in the total life cycle expense (labor costs,
maintenance and repair), you will find PVP’s Double
Disc Pumps are a better value. Our pumps offer...

� PVP pumps operate at lower speeds with no sacrifice
in performance: Lower wear rate = Longer life.

� Our Maintain-in-Place design reduces downtime
and lowers maintenance costs.

� Seal-less, gland-less, oil-less design
lowers operating costs.

� PVP pumps can run dry indefinitely
without damage.

� Fewer moving parts means less need
for repairs or maintenance.

The PVP Life Cycle 
Cost Advantage

Toll Free: 800-311-3311 • PennValleyPump.com

Are you operating rotary
lobe or progressive cavity
pumps? Then you are
familiar with their repair and
maintenance costs. Penn
Valley’s Double Disc Pumps
employ a non-close
tolerance design that
provides for an extremely
long operating life.

Learn the facts. Contact us
today and discover how
PVP’s positive displacement
pumps are your most cost-
effective, long-term value.

®

   

PV8021DoMoreManAD_C_Layout 1  8/1/16  6:10 PM  Page 1

FREE INFO – SEE ADVERTISER INDEX

“We have evaporators,” says 
Walsh. “We take liquid chlorine and 
turn it into gaseous chlorine. We 
feed so much chlorine that, if we 
were to feed the gas directly off the 
cylinder, we would freeze the line. 
We added tube settlers to the puri-
fication units. Settled water turbid-
ity was around 1 NTU. With the 
introduction of the tube settlers, we 
now have 0.1 NTU.

“This greatly enhances our filter 
runtimes and our filter lives. We’re 
putting a lot less turbid water on top 
of the filters with the introduction 
of the tube settlers, so we don’t have 
to wash the filters as often.”

The four solids-contact filters 
are in a separate building from the 
Aldrich units. Walsh describes them 
as temperamental: “If you quickly 
increase the flow through them, the 
solids could spill over onto the top 
of the filters. You have to be gentle 
with them.”

Both plants pretreat with chlo-
rine and use polyaluminum chloride 
as a coagulant. Then they settle sol-
ids, adding polymer to speed set-
tling. Going into the clearwell, the 
water is dosed with chlorine fluoride 
and a corrosion inhibitor. “We went 
to chloramines three years ago because 
of the trihalomethanes,” Walsh says.

 
ALWAYS LEARNING

The Jumping Brook and Swim-
ming River plants each have four 
operators who work rotating shifts 
to staff their plants 24 hours a day. 
The two plants are in the same Amer-
ican Water operating unit and work 
closely together. Six maintenance 

mechanics are available to the two plants from 7:30 a.m. to 4 p.m. Monday 
through Friday.

The plants also share seven operator/maintenance/mechanics who float 
between them, working rotating 24-hour shifts. They fill in for operators in 
addition to performing minor maintenance.

Six of the plant operators hold New Jersey T1 (entry-level) water plant 
operator licenses. Ten hold T2 licenses, three hold T3 licenses, and two hold 
T4 licenses, the state’s highest level of certification.

The higher certification operators hold, the more training contact hours 
(TCHs) they must get to maintain their licenses. TCH requirements must 

The turbidity of raw water coming from the Glendola Reservoir ranges from  
2 to 5 NTU. The water leaves the plant at 0.1 NTU.

‘‘Sometimes (people) think the water falls out 
of the sky and it miraculously falls into their 

faucet. But when you sit down with them and you’re 
enthusiastic, like the majority of our employees 
are, you can have a conversation with people.”
MATT WALSH

Chlorine levels are checked 
regularly at the facility (titrator  
by Evoqua Water Technologies).



42     TREATMENT PLANT OPERATOR

IN MY WORDS

Just One Water
THE NEWLY FORMED WATER ENVIRONMENT & RESEARCH FOUNDATION SETS RESEARCH 
PRIORITIES THAT FOCUS ON A MORE INTEGRATED APPROACH TO WATER MANAGEMENT

By Ted J. Rulseh

The days of looking at water as separate entities — wastewater, drink-
ing water, groundwater, stormwater — are rapidly fading. Consensus is 
forming that there’s just one water, that all those sources are connected.

In line with that, a year ago the Water Environment Research Founda-
tion (WERF) and the WateReuse Research Foundation (WRRF) merged to 
create the Water Environment & Reuse Foundation (WE&RF).

This not-for-profit organization brings together a $200 million portfolio 
of research. But now that this new entity exists, where will its research empha-
sis fall? A key decision-maker is Jeff Mosher, chief research and strategic 
planning officer.

Mosher has been in the water field since 1990, previously working on reg-
ulatory development as a contractor to the U.S. EPA and on science and tech-
nology related to water, water quality, and water treatment. For the last 11 
years, he served as executive director of the National Water Research Insti-
tute. Before that, he worked with the Association of Metropolitan Water 
Agencies and WRRF. He talked about his new organization’s research pri-
orities in an interview with Treatment Plant Operator.

: How would you describe the approach WE&RF is taking toward 
research?

Mosher: The purpose of the merger was to approach water in a more 
integrated way. Water issues are connected. WE&RF is thinking about 
managing all the water resources within the urban environment more effec-
tively. I believe one outcome is to build more resiliency into water resources 
management, both on the supply and demand sides, including water for the 
environment.

: What criteria are you using to establish research priorities?
Mosher: We have taken a two-phase approach. In the first phase, we’ve 

developed a 2017 research plan integrating the current activities of WERF 
and WRRF into one research program. That is an interim step.

: What does the second phase of 
research planning look like?

Mosher: In the longer term we are under-
taking a visioning process to help foresee the 
future of water supply and water management, 
and to develop research concepts reflecting 
that vision. We also plan to reach out to our 
partners, including our subscribing members. 
That process may include a crowdsourcing 
approach where we take our initial ideas and 
vet them with multiple stakeholders. Based 
on this interaction and feedback, we’ll develop 
an updated research program to start in 2018 
that reflects the shared views developed in 
the visioning effort.

: How would you describe WE&RF’s immediate research priorities?
Mosher: We’re very interested in resource recovery. For example, we 

want wastewater utilities to recover water, nutrients and energy. Water reuse, 
including potable reuse, is a large focus.  Also, utilities need to be energy 
efficient and should consider solar power and other initiatives to integrate 
renewable energy into treatment facilities. Beyond that, there is real poten-
tial for wastewater facilities to become net zero-energy facilities, generating 
more energy than they use.

: What about resource recovery looking beyond energy?
Mosher: Nutrient recovery is an important area. 

We need to remove nutrients from wastewater before dis-
charge to the environment — there are effluent standards 
for phosphorus and nitrogen — but can we recover those 
nutrients? And are there other materials in wastewater, 
such as metals, that can be recovered?  

: What about research initiatives that take a 
more holistic view?

Mosher: We have an initiative called sustainable 
integrated water management. That’s where we look at 

ideas on how to manage water supplies holistically, whether that’s wastewa-
ter, stormwater, recycled water or groundwater. It also includes green infra-
structure. An example of that is on-site water treatment: collecting water 
from a building or a district, treating it on site and using it for non-potable 

Jeff Mosher

‘‘We have an initiative called sustainable integrated water

management. That’s where we look at ideas on how to 

manage water supplies holistically, whether that’s wastewater, 

stormwater, recycled water or groundwater. It also includes 

green infrastructure.”
JEFF MOSHER

purposes such as flushing toilets. It’s a question of transforming how we
approach watershed management — integrating it with urban, agriculture, 
forestry, industrial and others uses.